| TOWN OF PARADISE
WASTEWATER COLLECTION, TREATMENT, AND DISPOSAL
PRELIMINARY DESIGN REPORT

VOLUME 2

Nolte and Associates



Yolume 1

Section

GLOSSARY

TABLE OF CONTENTS
Page
I. Executive Summary I-1
A. Projected Service Area I1
B. Wastewater Collection System Alternatives I-1
C. Septage Handling Alternatives I-2
D. Wastewater Treatment/Disposal System Alternatives I-3
E. In-Town Wastewater Reuse I3
F.  Support and Operational Requirements of the Recommended Flan I-4
G. Financial Alternatives I-4
II. Projected Service Area and Wastewater Characteristics II-1
A. Town of Paradise Environment II-1
B.  Sewer District Service Area -3
C. Wastewater Characteristics II-8
D. [Expected Wastewater Disposal Requirements I1-10
[...]
stabilized septage to be applied per unit of land area, because such applications
are often limited by nitrogen loading. Lime stabilization is, therefore, only a
temporary stabilization which enables further handling and disposal to take place
prior to the onset of destabilization. The design objective is to maintain pH above
12 for about 2 hours and to provide enough residual alkalinity so that the pH does
not drop below 11 for at least 14 days to ensure pathogen destruction, thereby
allowing sufficient time for disposal or use without the possibility of renewed
putrefication.

c. i xi i

The BIF-Purifax ™ process utilizes chlorine gas in solution to oxidize various
types of waste sludges, including septage. Chlorine oxidation stabilizes sludges
and septage both by reducing the number of organisms present and by making
organic substrates less suitable for bacterial metabolism and growth,

The Purifax™ process involves oxidation of several septage constituents with high
dosages of chlorine gas, which is applied directly to the septage in an enclosed
reactor for a short time. Because of the reaction of chlorine gas with the septage,
significant quantities of hydrochloric acid are formed, and the stabilized septage
has low pH (about 2). The reactor vessel is moderately pressurized (30 to 40 psi)
to ensure more complete absorption of the chlorine gas as well as adequate
chlorination penetration into the larger particles in the sludge. At these pressures,
the gases formed are supersaturated in the treated septage. When discharged from
the reactor vessel at atmospheric pressure, these gases come out of solution as
fine bubbles that float the septage solids. The process is followed by dewatering,
generally on sand beds.

Chlorine oxidation, like lime stabilization, does not completely destroy organic
matter or solids during septage treatment. It can, however, produce a relatively
biologically stable end product, which is dewaterable and which does not have an
offensive odor. Because chlorine reactions with sludge and septage are very
rapid, reactor volumes are relatively small; therefore, compared with biological
digestion processes, Purifax™ system sizes are generally smaller, and capital
costs may be lower, depending on the site specific circumstances. In addition,
Purifax™ systems can be run intermittently (unlike biological processes) so long
as sufficient storage volume is available both upstream and downstream of the
reactor. As a result, operating costs are more directly dependent on septage
production rates. Septage treatment facilities utilizing Purifax™ include Babylon,
New York; Ventura, California; Putnam, Connecticut; and Bridgeport,
Connecticut,

Chlorine dosages vary from 700 to 3,000 mg/L, depending on the solids content
of the septage. BIF recommends approximately & Ibs chlorine for 1,000 gal
septage (for a suspended solids concentration of 1.2%).

TOWN OF PARADISE V.29 29778225
Tuly 17, 1992 YVolume 2 RP180-0



Equipment consists of a "disintegrator” to reduce particle size, a recirculation
pump, two reactor tanks, a chlorine eductor, a pressure control pump, a chlor-
inator, an influent feed pump and a flow meter.

d. 2 hic Stabilizati

Anaerobic stabilization or digestion is a biological process in which organic
matter is decomposed in the absence of molecular oxygen. This stabilization
process can proceed in airtight tanks or anaerobic and facultative stabilization
ponds. Only limited data exist on anaerobic digestion of septage at independent
septage treatment facilities, although anaerobic digestion of septage at a treatment
plant (co-treatment) has been well documented, therefore correlations can be
made.

Anaerobic digestion is classified by the EPA as a "Process to Significantly Reduce
Pathogens". Certain pathogenic bacteria have been shown to be removed at 85 to
nearly 100%. The pH in an anaerobic digester should be maintained in the range
of 6.6 to 7.6 to provide a proper growth environment for methane-forming
organisms. Therefore, lime, soda ash, sodium bicarbonate, etc. should be
provided as a means to adjust the pH as required. A mixing method (draft tubes
or mechanical mixers) is very important in achieving optimum process perfor-
mance. Heating is required to maintain temperatures at a constant value because
even slight temperature changes of 2 degrees can be sufficient to cause an upset.

The limitations of anaerobic digestion include the relatively high capital cost,
sensitivity to upset, monitoring requirements, poor quality supernatant (high
oxygen demand and high concentration of nitrogen and suspended solids), and a
relatively long detention time (10-30 days, heated) required for stabilization.

& oAbl T

Compared with anaerobic stabilization, aerobic processes are easier to operate and
maintain, have lower capital costs, and produce an odorless, biologically stable
residual that dewaters easily. Cell matter is oxidized to carbon dioxide, water and
other inert materials. The EPA qualifies acrobic digestion as a Process to
Significantly Reduce Pathogens.

Conventional acrobic digesters are open-topped tanks or earthen basins and are
affected by ambient temperatures. Mixing and aeration requirements can be
provided by either mechanical mixers or diffusers.

Two major problems associated with aerobic digestion are odors and foaming. In
pilot studies, it was found that odors were reduced after approximately 3-4 days
of aeration, and that foaming would dissipate after about 10 days of aeration.

Solid retention time ranges from 20-40 days. Temperature, pH, total solids,
volatile solids, dissolved solids, settleable solids, BODy, and alkalinity must be
monitored regularly for process control of aerobic digestion.

TOWN OF PARADISE V-3 29779225
July 17, 1992 Volumea 2 BP180-0



Long detention times and relatively high capital and operating costs make this
process less desirable when compared to land treatment or lagooning.

f. Lagoons

Lagoons are easy and inexpensive to construct and operate. Properly designed
lagoons perform consistently and can be operated year-round,

The simplest septage lagoon systems consist of two earthen basins arranged in
series. The first, or primary, lagoon receives raw septage. It may be lined or
unlined, depending on the geological conditions of the site and governmental
regulations. The supernatant from the primary lagoon, which has undergone
some clarification and possibly anaerobic digestion, is drawn off into the second
lagoon, or percolating pond, where it is allowed to infiltrate into the ground. It is
also possible to have multi-celled lagoon systems with either surface discharge or
land application of effluent.

Where groundwater separation distances or geological conditions are unfavorable,
septage lagoons should be lined to avoid infiltration. The liner should be
impermeable to liquids, durable, and able to withstand heavy equipment used for
cleaning and removal of accumulated solids. Concrete, asphalt, or clay liners are
recommended over membranous rubber or plastic liners due to the limited ability
of the rubber and plastic to withstand the stresses of heavy equipment and their
susceptibility to laceration, abrasion, or puncture from sharp objects such as
stones, tree branches, or roots. Lagoons are normally built above grade with
earthen embankments to minimize construction costs.

A septage receiving facility should be employed at the site to minimize the odors
associated with septage. Typically, this would consist of a concrete chamber with
a tight-fitting hatch or manhole designed to allow the septage to be discharged
below the liquid level of the primary lagoon. The pH in a septage lagoon must
be maintained at 8.0 or greater to control odors. This is usually accomplished by
adding lime to the septage before it is discharged to the lagoon (i.e., add bag of
lime to septage in hauler truck) or as it is discharged (i.e., add lime to receiving
chamber).

A major operating consideration with this septage disposal method is the accum-
ulation of suspended solids. Solids will eventually accumulate in the primary
lagoon to the point where the lagoon no longer acts as a clarifier. If solids
accumulate in the percolating pond the infiltrative surface may become clogged
and no longer accept effluent. For this reason, it is recommended that two
parallel systems be constructed to allow for draining, solids drying, solids remov-
al, and resting in alternate lagoons. Solids disposal then becomes a concern.
This has previously been discussed in the sections on land disposal,

A percolating pond can be used to receive the supernatant from lagoons which, in
turn, is allowed to infiltrate into the ground, undergoing further treatment before
entering the groundwater table. The outlet from the lagoon should be designed to
prevent floatable materials, grease, and algae from overflowing into the per-

TOWN OF PARADISE V-3l 2977-92-25
July 17, 1992 Volume 2 RP180-0



colating pond. This can be done by submerging the outlet pipe or by using a
baffle structure.

The most serious environmental consideration with lagoon systems is the potential
for groundwater contamination. Little control is available concerning the appli-
cation rates of nitrogen, phosphorous, organics, pathogenic bacteria and viruses,
and potential heavy metals. Studies in New England recommend using
percolation beds rather than percolation ponds. Percolation beds are constructed
using alternating layers of fine sand and coarse gravel. The thick layers of sand
(1.5 to 3 ft) increases removal of bacteria and other pollutants.

g.  Biological Secondary Treatment Processes

Because the basic composition of septage is similar to domestic wastewater, it is
reasonable to assume that processes used in treating wastewater should be suited
to the treatment of septage. The same basic principles of design apply, with
adjustments being made to account for higher organic and solids loadings.

For the Town of Paradise, it is not cost effective to construct separate biological
treatment facilities for septage if wastewater treatment facilities are being constru-
cted nearby. If biological treatment processes are considered the best option for
septage treatment, then co-treatment with the domestic wastewater stream is the
recommended alternative.

h.  Solar Aquatic System

The solar aquatic system consists of a saries of translucent ¢ylindrical tanks which
contain a progression of living organisms. The process equipment is housed in a
greenhouse, It is a system that minimizes sludge residue and avoids expensive
chemicals,

Ecological Engineering Associates (EEA), of Marion, Massachusetts, was
established in 1988 to commercialize solar aquatic technology. EEA acquires the
necessary permits, designs, builds, and operates the septage treatment facility on a
long term basis. Prototypes recently constructed in Harwich, Massachusetts, and
Providence, Rhode Island have provided positive results.

The Solar Aquatic Septage Treatment system proposed for the Town of Paradise
would be a privately owned and operated facility with a capacity of 10,000 gpd.
The facility would be comprised of a receiving station, a headworks building
housing microscreens and a primary clarifier, two equalization tanks, a covered
sludge dewatering and composting bed, and the greenhouse system. An earth
filter, drawing air from the equalization and sludge stabilization tanks and grit
removal area, would provide odor control. A shed would house equipment and
another building would provide space for employees.

In the 10,900 fi* greenhouse, septage would flow through a series of translucent
fiberglass tanks, secondary settling, sand filtration, an artificial marsh filled with

TOWN OF PARADISE V32 2977-92-25
July 17, 1992 Volume 2 RP180-0



reeds and other water plants, and second set of translucent tanks, a second stage
marsh, and sand filtration. Effluent would be disinfected by UV light.

EEA, as owner and operator of the facility, reserves the right to reject septage
showing indications of toxicity or any prohibited wastes. The Town of Paradise
would be responsible for disposing of grit, screening, and harvested plant material
at the Neal Road Sanitary Landfill.

3. Co-Treatment of Septage with Wastewater

a.  Feasibility of Co-Treatment

The similarity in the characteristics of septage and municipal wastewater makes
co-treatment an attractive method of septage treatment and disposal. Septage can
be disposed of in a treatment facility by adding it to the liquid stream or the
sludge stream. In either case, a properly designed septage handling facility,
including screening, degritting, and equalization is recommended.,

The quantity of septage that a plant can handle is governed by two major factors:
1) quantity and nature of flow and 2) the aeration capacity and solids handling
capacity of the plant.

It has already been determined that the Chico wastewater treatment plant will not
accept sepiage from the Town of Paradise. However, with current plans to
construct a new wastewater treatment plant (WWTP) for the town, these facilities
can be designed to accept septage.

b.  Modes of Septage Addition

Septage is about 50 times as concentrated as domestic sewage in terms of Organic
and solids loading. Generally, septage can be dumped into an upstream SEWET, Or
directly discharged into various unit processes within the WWTP. Adding
Septage to the sewer can create maintenance problems such as deposits in the
sewer, increased corrosion of sewer pipes and odor problems at downstream
locations.

(1)  Addition of Septage to the Liquids Stream: The preferred method of

septage addition to most plants is continuous feed at a rate proporticnal to
sewage flow. In this way it is possible to introduce septage into the sewage
flow stream at considerably higher flow rates than that possible with slug
loading. To ensure continuous controlled addition of septage, equalization
and metering facilities are required. Such facilities could be part of a
seplage receiving station at the headworks for the WWTP and should

include provisions for mixing, odor control, and controlled rate feeding of
septage. Bar screens and grit chambers are also recommended to protect the

primary and/or secondary unit processes.
Continuous feed of septage after receiving station flow equalization provides
better control of hydraulic and organic loading on primary and secondary

TOWN OF PARADISE V-13 2077-52-25
July 17, 1992 Volume 2 RP180-0



process units, which improves overall performance of the treatment proces-
ses and ensures more uniform effluent quality.

If the WWTP is an extended aeration system, the septage would be added
directly to the aeration basin without primary clarification. The septage
may be mixed with the sludge recycle stream entering the aeration basin to
ensure a well mixed influent. Septage pretreatment in the form of screening
and degritting is required prior to septage addition to the secondary biolog-
ical treatment process. The pretreatment of septage can be handled at the
receiving facility, and is described in a later section.

(2)  Addition of Septage to the Solids Stream: Based on the concept that

septage is essentially a mixture of settled sludge and raw sewage, with very
high solids content, it is logical to consider the option of treatment with
primary and/or secondary sludges.

Addition of septage to the sludge stream, as opposed to the liquid stream,
will have less impact on forward flow treatment processes. This is true
because only the retum flows, such as digester supernatants, thickener
overflows, and dewatering filtrates, are recirculated through the major liquid
treatment processes. In contrast, during liquid stream addition of septage,
both the direct septage input and return-flow impacts may be significant.

Septage could be added to the sludge stream of the WWTP at several points.
It is generally recommended that septage be chemically conditioned or
[...]
The gravel tailings area selected for rapid infiltration is located northwest of the
proposed Skyway treatment plant site (Figure VI-2). Approximately 20 acres of gravel
tailings on the south side of Butte Creek (just downstream of the Butte Creek Gaging
Station) would be the most convenient for treatment. Subsurface drainage from the
rapid infiltration area would be into Butte Creek. Butte Creek is a perennial stream
with a discharge ranging from 109 to 621 fi's [6-3]. The Alms Estate owns the 20
acre gravel tailings area. The estate also owns the area of Skyway just above the
gravel tailings and is involved in development of that parcel.

"Ewvaporation ponds" for disposal of septic tank effluent are currently in use at the south
edge of the selected 20 acre tailings area. Unfortunately the ponds do not hold water
and it is unclear how much treatment the wastewater is receiving. The water
disappears very quickly, an indication that the nearby gravel beds may be too porous to
ensure adequate treatment and that hydraulic short circuiting is occurring. Due to the
fact that Butte Creek is used for many types of recreational activities and residences are
present on the north side of the creek, the RWQCB may not approve the use of the site
for rapid infiltration. In addition to the water quality issues, vegetative growth in the
tailings provides important wildlife habitat along the creek. Residents of the area are
opposed to destruction of the habitat and have successfully prevented projects in the

past.

TOWN OF PARADISE VI-T 2977-02-25
arrTee Volume 2 RP130-0



8. Town of Paradise

There are a number of sites within the Town of Paradise that are appropriate for
wastewater reuse and disposal. The in-town reuse options associated with landscape
imgation were identified in Technical Memorandum 8.4-2 and are described further in
Chapter VII. To implement in-town reuse, wastewater would be "scalped” from the
sewer system upstream of the main treatment plant. The wastewater would then be
treated to Department of Health Services (DHS) standards for landscape irrigation and
applied to the Paradise Cemetery and the Tall Pines Golf Course (Figure VI-2).
Upstream reuse of wastewater would reduce organic loadings at the main treatment
plant and would reduce the volume of wastewater to be disposed of during the reclama-
tion season,

Several areas of Paradise have been identified as potential rapid infiltration basins or
community drainfields. It has been suggested that large scale wastewater treatment
could be implemented within the town by utilizing recirculating sand filters for treat-
ment and these geologic formations for disposal. Regulatory approval for this type of
disposal would be difficult to obtain. The RWQCB is concerned about applying large
quantitics of wastewater to a relatively small area. To protect underlying groundwater,
the current hydraulic loading requirement for leachfield disposal (900 gallons/acre-day
based on nitrogen limitations) would apply to the rapid infiltration basins and com-
munity drainfields. The limitation on hydraulic loading translates into very large area
requirements. Purchase of the disposal areas, if they are available, may be cost
prohibitive at an estimated $50,000/acre.

Due to the uncertainty of town or regulatory acceptance of in-town reuse or community
drainfields, the preliminary designs for the treatment/disposal system were based on the
entire wastewater flow from the town delivered to the treatment plant. If in the future
the Town of Paradise decides to implement either one of the options, savings may be
realized in terms of operations and maintenance or capital costs of the proposed
treatment plant.

TOWN OF PARADISE VI-3 2977-92-25
D&/25/92 Yolums 2 RP180-0



C. TREATMENT PLANT COMPONENTS

The individual treatment plant components determined to be appropriate for the Town
of Paradise wastewater are described in the following paragraphs. The components are
grouped according to the type of sequential treatment process they represent, i.e.,
preliminary treatment, primary treatment, secondary treatment, advanced treatment,
disinfection, and biosolids handling. Design criteria for each component were based on
the assumed initial (0.85 mgd) and buildout (1.76 mgd) flow conditions. Unit process
alternatives are evaluated on the basis of life cycle costs and specific recommendations.

FRELIMINARY TREATMENT

Preliminary treatment involves wastewater screening, degreasing, and grit removal.
Effective preliminary treatment is critical to ensure adequate downstream unit process
operation, good plant aesthetics, and minimal nuisance problems. Preliminary
treatment facilities would be sized and constructed for the ultimate flow conditions at
the onset of operation.

1. Screening

Process description, design criteria, and system costs are detailed as follows for the
screening component of preliminary treatment.

a.  Process Description

The first treatment step required for raw wastewater is screening. Screening is
the process of removing coarse materials from the wastewater that arrives at the
treatment plant from the main sewer interceptor.

b. Desien Criteri

A 1 ft wide self-cleaning bar screen, installed in a concrete channel, would be
required to screen the Town of Paradise wastewater. A 9 in. Parshall flume
would follow the screen to provide influent flow metering. The screen would be
designed for the buildout treatment plant capacity (1.76 mgd). Wastewater would
flow through the influent channel at a depth of approximately 3 ft during peak
flows at buildout. The screen would be mnllnunus]y cleaned and material
removed by the screen would be deposited in a storage bin and periodically
disposed of in a solid waste landfill.

Self-cleaning screens are designed for minimum maintenance and can generally be
left unattended for several days. Energy requirements for automatic screens are
very low. A bypass channel with a manually cleaned bar rack would be provided
to allow for periodic maintenance of the mechanical screen and to serve as a
hydraulic bypass in the event of screen failure when the plant is unattended.

TOWN OF PARADISE Vi@ 2077-92-25
06/25/92 Volume 2 RP180-0



The predesign estimate of screening volumes is presented in Table VI-3. A
summary of design criteria is found in Table VI-4. Material estimates are
provided for septage and wastewater screening. Septage screening would be ac-
complished at a septage receiving station and would produce screening volumes at
roughly 3% of the original septage volume [6-4]. Assuming that the screenings
are dewatered to 60% water content, roughly 50 fi¥/day of screenings would be
removed from the septage. Screenings from domestic wastewater have been
found to range from 0.5 to 5 ft* per million gallons of wastewater [6-5]. Scre-
enings production would be about 4 i per day from Paradise wastewater. The
present worth costs for the wastewater screening facilities are summarized in
Table VI-5.

TABLE VI-3

DAILY VOLUME OF SCREENINGS FOR DISPOSAL

Prrameter Valus
From Wastewater 4 i
From Septage 50 f I
Total Volume of Screenings 54 ft’ I
TABLE VI

WASTEWATER SCREENING FACILITY
PRELIMINARY DESIGN CRITERIA

No. of Automatic Bar Screens
Width 1.0
Maximum Depth of Flow 3f
Clear Opening Between Bars 0.625 in.
Iﬂu.ameudﬂmdBuﬂem 1
Width 1.0 ft
Maximom Depth of Flow Ift
Clear Opening Between Bars 1.0 in.
Screenings Storage 5.0 yd'
IPu:h.-llFlnmnsm 9 in.
Iﬂnpi::ilycfth?uﬂn]ll:mm: 5.5 mgd

TOWN OF PARADISE VI-10 2077-92-25
D6S25/92 Yolume 2 RP150-0)



TABLE VI-5

WASTEWATER SCREENING FACILITIES"
PRESENT WORTH ANALYSIS

Present
Factor Waorth ($)
Construction 1 93,000
Labor 4,000 10.594 | 42,000
Power/fuels 200 10.594 2,000
Equipment Maintenance 800 10.594 8,000
I TOTAL PRESENT WORTH il 145,000 l

. Facilities costs for septage screening are included in the costs of the septage
receiving station.

2. Grit/Grease Removal

The removal of grit and grease is necessary prior to secondary treatment by activated
sludge. Design criteria and costs for this unit process are discussed below.

a P Descripti

Grit and grease removal is employed after raw wastewater screening. Grit is any
material with a specific gravity substantially greater than the putrescible solids in
the incoming screened wastewater and may include eggshells, bone chips, seeds,
coffee grounds, etc. Grit is separated from the waste stream to protect plant
equipment and piping from scour and abrasion and to prevent deposition of thess
materials in aeration chambers or other reactors.

b. Design Criteria

Degritting at Paradise would be accomplished simultaneously with degreasing
operations. Screened wastewater and septage would pass into parallel channels in
a process which provides aerated grit removal and simultaneous grease and il
removal (Figure VI-3). Grease is skimmed from the wastewater as it passes
quiescently through a rectangular concrete channel. In an adjacent rectangular
channel, air is entrained in the water through diffusers in a manner which causes
the water to spiral. Grit settles out of the water column into a trough at the
bottom of the chamber and a grit pump is used to transport the grit to a storage

TOWN OF PARADISE VI-11 29779225
06/25/92 Volume 2 RP180-0



.

K L

Gric
Cancainer

_1_
—

Container

] Traveling Bridge

Alr
iffusars

Gr i‘:"FL""

SECTION A-A

7] =

FIGURE VI-3

SECTION B-B ' PARADISE PRELIMINARY DESIGN REPORT
GRIT/GREASE REMOVAL

Source: Schrieber Corp.

I“=LFWHIEIndeSD¢htﬂ3
Enprsert | Plansen | urvevon




container. The grit is dewatered prior to disposal at a landfill. Grease and other
floatable materials (scum) are skimmed from the influent, stored in a grease
container, and then incinerated, recycled, disposed of in a landfill, or processed
with the waste sludge from the plant. Preliminary design criteria for the grit and
grease removal facilities are shown in Table VI-6.

Preliminary estimates of grit and grease removal quantities are shown in Table
VI-7. Grit quantities are estimated to be about 25 ft' per million gallons (Mgal)
of septage and about 2 ft' per million gallons of raw wastewater. Grease quan-
tities are estimated at 8,000 mg/L for septage [6-4] and 150 mg/L for wastewater.
Quasim [6-6] suggests that 17-110 Ib/Mgal of scum is removed from wastewater by
skimming. Approximately 25% of the septage scum should be removed in the
grease channel. The present worth costs for the degrit/degrease facility are sum-
marized in Table VI-&.

PRIMARY TREATMENT

Primary treatment involves the settling of solid matter from the wastewater stream.
Primary settling can be accomplished on raw wastewater as well as screened and
degritted wastewater. The solid matter removed during sedimentation represents a large
percentage of the suspended solids and organic matter of the wastewater. Efficiently
designed and operated primary sedimentation tanks can remove 50 to 70% of the
suspended solids and 25 to 40% of the incoming BOD; [6-5]. The removal of solids
and BOD during primary treatment results in reduced organic loadings and reduced
acration requirements during secondary treatment.

For the Town of Paradise application, primary treatment would only be required prior
to secondary treatment by natural systems. Either a settling pond or a primary clarifier
is recommended and both types of sedimentation facilities are described and evaluated

in the following paragraphs.
1. Settling Ponds

The type of settling pond under consideration is a partial mix aerated pond with a short
detention time (approximately 2 days). Partial mix aerated ponds with a much longer
detention time (approximately 15 days) are commonly used for secondary treatment
(refer to the secondary treatment section of this chapter). The main advantage of using
a seitling pond for primary treatment over a primary clarifier is that aerobic decom-
position of organic matter occurs in the upper layer of the pond while anaerobic
digestion of sludge occurs on the pond bottom.

TOWN OF PARADISE ¥I-13 2977-92-25
06/25/92 Volume 2 RP1EO-D



TABLE VI-6

GRIT/GREASE REMOVAL FACILITY
PRELIMINARY DESIGN CRITERIA

Grit Channel
Minimum Detention Time 7 min
ng_l.h 47 fi
Width Sh
Sidewall Depth 10 ft
Volume 2,068 ft*
Grit Pump (No. and power) 1-23bp,

Aeration
Blowers (No. and power) 2-2hp
Capacity 61 cfm
Discharge Pressure 3.8 psi
Air Required 61 cfm
Air Supplied 122 cfm

I Grit Classifiers (No. and power) l1-1hp

Size 12 in,

Grease Channel
Length 47Tt
Width 5ft
Sidewall Depth 10 ft
Surface Area 215 fi
Grease Hoist Motor 0.5 hp !

TOWHN OF PARADISE Vi-14 2077-92-25
0612592 Volume 2 RP180-0



TABLE VI-7

DAILY QUANTITIES OF GRIT AND GREASE FOR DISPOSAL

From Wastewater 100 1b I
From Septage 200 b !
TOTAL 300 1b H
TABLE VI-8
DEGRIT/DEGREASE FACILITIES

FRESENT WORTH ANALYSIS

Construction

Labor 7,400 10.594 | 78,000
Power/fuels 2,500 10.594 | 26,000
Equipment Maintenance 2,200 10.594 | 23,000
TOTAL PRESENT WORTH 352,000

TOWN OF PARADISE WYi1-15 207T-92-25
0Er25102 Volume 2 EP180-0



a.  Process Description

Partial mix aerated ponds are characterized by a surface aerobic zone, an
anaerobic bottom zone, and an intermediate zone that is partly aerobic and partly
anaerobic (Figure VI-4). The surface aerobic zone is maintained by floating
acrators designed to mix and aerate the top 6-10 ft of the pond, Within the
aecrobic zone, bacteria consume and degrade the organic matter present in the
wastewater. Bacterial waste products, bacterial cells, and inorganic particles
settle to the bottom of the pond. The accumulated sludge receives additional
treatment and digestion by anaerobic bacteria that reside in the bottom zone.

The anaerobic treatment and compaction result in a very slow buildup of sludge.
Sludge removal from partial mix aerated ponds may only be required every 3 to §
years. The sludge that is finally removed from the pond is stabilized and
appropriate for land application or composting with other organic material,
Partial mix aerated ponds must be fairly deep (approximately 10-20 ft) to store
accumulated sludge, to establish the distinctive layers, and to provide a suf-
ficiently long detention time for treatment.

Primary treatment in a settling pond is very reliable and simple to achieve. Good
settling will occur as a result of the 2 day detention time and, as long as aeration
is maintained, there should not be any odor problems. Operations and main-
tenance requirements of the system are minimal. Aerators require only periodic
maintenance and sludge removal is infrequent. Construction of settling ponds can
be difficult and expensive if suitable soils for excavation are not available,
however.

Settling ponds in a wastewater treatment operation for the Town of Paradise
would be used to reduce organic loadings and provide flow equalization prior to
natural systems treatment. Primary treatment at the initial flowrates would be
accomplished in a 0.8 acre pond. Approximately 100,000 ft* of sludge (at 10
percent solids) would be removed from the pond after 3 years. To provide
treatment during the draining and dredging phase of operation, a second pond of
the equal size will be constructed. When plant expansion occurs in 20 years, an
extra pond (same size as the first two ponds) would be added to accommodate the
additional wastewater flow. Sufficient area for settling pond construction is
available at Elliot Spring, Upper Homing Ranch, or the Lower Horning Ranch.

b. Design Criteri

Preliminary design criteria for the settling ponds are presented in Table VI-9. At
the initial flowrates, one 15 ft (3 ft of freeboard) deep settling pond with a
volume of 1.8 Mgal would be utilized for primary treatment. A pond of this size
would provide 2.1 days of detention at onset of operation and 1.0 days after 3
years of sludge accumulation. A second pond of equal volume would be provided
for use while the first pond is out of service during sludge removal. Approx-

TOWN OF PARADISE Yi-1& 2077-02-25
OG25/92 Valuma 2 RP120-0
[...]
criteria for the dissolved air flotation system are shown in Table VI-16.

The present worth costs for secondary treatment in partial mix aerated ponds
followed by DAF are presented in Table VI-17.

TABLE VI-16

DISSOLVED AIR FLOTATION UNITS
PRELIMINARY DESIGN CRITERIA

Dissolved Air Flotation Tanks

(No.) 1
Diameter 28 fi
Sidewall Depth 10 fi

Skimmer Drive Unit 0.5 hp

Pressurization Pump 25 hp

| Hydraulic Loading (Rise Rate) 1 gpm/it?

TOWN OF PARADISE WI-26 2977-92-15

0625192

Volums 2 EP1E0-D



TABLE VI-17

PARTIAL MIX AERATED PONDS
FOLLOWED BY DISSOLYED AIR FLOTATION

PRESENT WORTH ANALYSIS
Annual Present
Lump Sum Cost Worth Present
Description Cost (3) ($/yr) Factor | Worth (5)

A. Lower Horning Ranch Site

Construction 2,546,000 1 2,546,000

Labor 33,800 10.594 358,000

Power 108,500 10.5%4 1,149,000

Chemicals 5,000 10.5%94 53,000

Equipment Maintenance 4,500 10,5594 48,000
TOTAL PRESENT WORTH 4,154,000
B. Elliot Spring Site

Construction 3,604,000 1 3,604,000

Labor 33,800 10.594 358,000

Power 108,500 10.5594 1,149,000

Chemicals 3,000 10.554 53,000

Equipment Maintenance 4,500 10.5%4 48,000

TOTAL PRESENT WORTH 3,212,000 !

c.  Summary of the Conventional Pond Treatment Options

Secondary treatment in a partial mix aerated pond is a viable option for the Town
of Paradise, with or without dissolved air flotation. DAF would be required if
pond treatment and stream discharge are part of the chosen treatment/disposal
alternative because the strict disinfection limits would not be met without algae
removal. If stream discharge is not a part of the chosen treatment/disposal
alternative, the treated wastewater will have to be stored and reused which will

not require DAF,

TOWN OF PARADISE

VI-27
Yolume 2

2977-92-25
RP180-0



2. Conventional Activated Sludge Treatment Options

Activated sludge systems are popular unit processes for secondary treatment, An
activated sludge treatment system uses a culture of biological organisms such as
bacteria and protozoa to consume organic material and suspended solids in the waste-
water. Air is added to the wastewater to maintain the aerobic (oxygenated) atmosphere
the organisms require for life. After the organisms have consumed most of the organic
matter in the wastewater, the mixed liquor is settled out of the waste stream in a
clarifier and returned to the treatment vessel. The resulting clarified effluent is then
ready for advanced treatment and/or disinfection. A by-product of the treatment
process is wastewater sludge, which consists largely of the cell tissue of spent organ-
isms. The wastewater sludge from an extended aeration system is a stable product
which can be disposed of in any one of a number of ways, as discussed further in this
chapter. Two variations of the activated sludge process are an oxidation ditch or
sequencing batch reactor. These options are analyzed in the following paragraphs.

a.  Oxidation Ditch

The oxidation ditch is a reliable treatment process employed by many small
communities to achieve a high-quality secondary effluent. Design criteria and
construction costs for this alternative are highlighted below.

(1) Process Description: An oxidation ditch treatment plant is a variation
of the extended aeration activated sludge treatment process. Oxidation
ditches consist of a continuously recirculating closed loop reactor to which
screened, degritted, and degreased wastewater is applied. Typically, air is
entrained in the loop at one or more locations and the wastewater is
propelled around the loop at velocities of up to 2 ft/sec. The wastewater is
subjected to periodic aerobic and anoxic cycles. Typical detention times of
24 hours or longer may be used in the design of oxidation ditches. Effluent
15 drawn from the ditch and clarified. Sludge from the clarifier is returned
to the oxidation ditch and periodically wasted as in other activated sludge
processes. A diagram of a typical oxidation ditch plant is shown in Figure
VI-5.

Generally oxidation ditches produce a high quality nitrified secondary
effluent and a relatively stable sludge at reasonable cost. Advantages of an
oxidation ditch include elimination of separate primary treatment, reduction
of sludge digestion, and relatively easy operation and maintenance, Oxi-
dation ditches can withstand shock loadings better than high rate activated
sludge plants and can provide some degree of flow equalization. At Para-
dise where advanced treatment of wastewater and potential nitrogen limit-
ations may occur, the oxidation ditch allows for flexibility of operation to
provide nutrient removal.

TOWHN OF PARADISE WI-28 2077-52-25
02592 Volames 2 RP1&0-0



,H
L
is
s
L1
i

=

4

Influent
=y E__ F
Baffle
Alc E
=
=
Racutn Sludge Effluenc
Aeracian
EHF
Influent " : ;x
T r e ﬁ]
. Rotacing
Aeratian
i
fecurn
Sludge
EEfluent
=~
’{Lr Supply
FIGURE YI-5

|PARADISE PRELIMINARY DESIGN REPORT

DIFFUSED AIR OXIDATION
DITCH

MHDHE and ASSOCIATES
Eagineed | Plannen [ Surveyon

SOURCE: Schreiber Corp.




Two possible oxidation ditch configurations for Paradise include a "race
track” aeration basin layout with brush aerators or a circular loop aeration
basin with rotating diffused air aeration as manufactured by the Schreiber
Corporation. For purposes of this alternative analysis, the diffused air
oxidation ditch configuration has been evaluated,

(2) Design Criteria: Dual oxidation ditches would be provided at the
Elliot Spring or Skyway treatment sites for the ultimate flow, Efficient
bubble diffuser aeration facilities sized conservatively for strong septage
inflows would be provided. The aeration system would be provided with
flexibility to allow reduction of operating costs when loadings on the plant
are low. Automatic aeration control would allow the plant to perform
optimally even when unattended. Initial construction would include
pretreatment facilities, a single aeration channel, and two clarifiers, Spare
mechanical components and aerators would be provided as a backup in the
event of mechanical failure. Ultimate construction would involve
installation of a second aeration channel to treat total future flows, Specific
design criteria are presented in Table VI-18. The entire plant at buildout
can be contained on less than 5 acres of land.

The Paradise oxidation ditch would produce about 1900 dry pounds of waste
sludge per day or about 28,000 gallons of sludge at 0.8% solids. At
buildout the volume of sludge would approximately double to 3900 dry
pounds per day. Capital and operation and maintenance costs for a diffused
air oxidation ditch are summarized in Table VI-19.

TOWN OF PARADISE ¥I-30 2977-92-15
06/25/92 VYolume 2 RP180-0



TABLE VI-18

DIFFUSED AIR OXIDATION DITCH
FRELIMINARY DESIGN CRITERIA

I Parameter Value
Aeration Tanks (No.) 1
Diameter 140 ft
~ Sidewall Depth 14 fi
| Aeration Volume 176,000 ft*
Organic Loading, BOD, 12 1b/1,000 ft’-day
F/M Ratio 0.05/day
Avg Hydraulic Residence Time 39 hrs
r MCRT 25 days
MLSS 4,000 mg/L
Spare Drive, Mech., (No.) 1
Blowers (No.) 4
l Peak O, Demand 8,600 1b/day
| o, Capacity 19,600 Ib/day
Total Power 200 hp
'7 Output at 7 psi, each 975 sefm
Clarifiers (No.) 2
I Diameter 60 ft
' Sidewall Depth 14 fi
Overflow Rate at Average Flow
(with one clarifier out
of service) 300 gpd/fi?
2
4 hp
|

VI-31
Volums 2

2977-92-25
RPI1E0-O



TABLE VI-19

DIFFUSED AIR OXIDATION DITCH
PRESENT WORTH ANALYSIS

Construction

Labor 38,000 10.594 403,000
Power/fuels 44,000 10.594 466,000
Equipment Maintenance 11,500 10.5594 122,000

TOTAL FRESENT WORTH 3,155,000 l

b.  Sequencing Batch Reactor

A sequencing batch reactor (SBR) is a relatively new technology that is typically
proprietary in nature. An SBR is considered frequently for small wastewater
flows where a high-quality effluent is desired under a variety of loading
conditions. A description of the SBR system and design criteria is included as
follows.

(1) Process Description: An SBR is a fill-and-draw, extended aeration,
activated-sludge treatment system. The treatment provided by an SBER is
comparable to that provided by an oxidation ditch activated-sludge system.
Aeration and sedimentation/clarification are accomplished in both systems.
However, in oxidation ditch systems, the processes occur simultaneously in
separate tanks. In a SBR operation, the processes are carried out
sequentially in the same tank. A schematic representation of a sequencing
batch reactor system is presented in Figure VI-6.

All SBR systems have five steps that are carried out in sequence: fill, react,
settle, draw, and idle. Sludge wasting usually occur during the settle or idle
phases. Mixed liquor remains in the reactor during all cycles, thereby
eliminating the need for separate secondary sedimentation tanks and a return
activated-sludge (RAS) system.

An SBR wastewater treatment system offers several advantages to the Town
of Faradise. A construction cost savings is realized over an oxidation ditch
activated sludge system because, treatment and sedimentation occurs within

TOWN OF PARADISE YI-32 29779225
D&/25/92 Yolume 2 RP180-0



——— Non-solids
callactin
/Jat asrators q ing decanter

] i I
Influant
ety | —- I
» Effluant to
TANDEM SBR TANKS disinfection
process
Influent
FILL

FIVE BASIC OPERATING
MODES OF THE SBR

SETTLE DRAW

FIGURE VI-6

PARADISE PRELIMINARY DESIGN REPORT
SEQUENCING BATCH REACTOR
FLOW SCHEMATIC AND
OPERATING MODES

MHHIJI and ASSOCIATES

Eagearrs ! Flannen | Surseyon




the same basin, eliminating the need for separate clarifiers. The tanks can
also be constructed above grade to minimize excavation of the rocky soil.
A typical arrangement makes effective use of common walls which reduces
concrele requirements.

The SBR operating strategy offers attractive treatment flexibility. By
modifying the reaction times, the SBR can be operated to achieve any
combination of carbon oxidation, nitrogen reduction, and phosphorous
removal. Negative aspects regarding use of an SBR for the Town of
Paradise include operational difficulties due to shockloading at the septage
receiving station and seasonal fluctuations in wastewater and septage quality.

(2) Design Criteria: The SBR design criteria presented in Table VI-20 was
provided by Transenviro, Inc. Environmental Engineers of Irvine, California
and Fluidyne Corporation of Cedar Falls, Towa.

The proposed SBR. facility would be equipped with two basins each having a
capacity of 51,200 ft' and an aerobic sludge storage basin. Each SER basin
would be furnished with a surface skimmer, two 75 hp blowers, floor-
mounted, non-clog membrane fine bubble diffusers, and a 1 hp sludge
contacting/wasting pump. The sludge storage basin, sized for 15 days
detention, would be fitted with supernatant decanting equipment and two

40 hp blowers.

Influent to the two basins would be controlled by a cycle control center, A
cycle time of 4 hours is anticipated under normal conditions, however, it
would be a simple procedure to alter cyclic sequences to effect operational
savings should less than design load conditions occur.

To accommodate the flows anticipated at town buildout, two additional SBR
basins, of the same volumetric capacity as the first basins, and another
sludge storage basin would have to be constructed, The present worth costs
of initial construction, power, equipment maintenance, and labor for the
SBR option are presented in Table VI-21.

A summary of the capital costs, operations and maintenance costs, and total
present worth of the two activated sludge options is presented in Table VI-22.
The present worth of an oxidation ditch treatment system at Paradise is estimated
to be about 5% more than a sequencing batch reactor. At the planning

TOWN OF PARADISE VI-34 2ETT-92-25
06725752 Yolume 2 RP180-0



TABLE VI-20

SEQUENCING BATCH REACTOR
PRELIMINARY DESIGN CRITERIA

Number of Basins

| Volume (each basin) 350,000 gal
Basin Dimensions 40 ftx 80 fi
Water Depth 15 f I
'T!"I'unna] Cycle Operation:
Cycles/Day (each basin) 6
Fill-Aeration Time 2 hrs —I
Fill-Settle Time 1 hr
I Skim-Idle Time 1 hr
Total Cycle Time 4 hrs '
Organic Loading Rate 25 Ib BODy/1,000 fi'-day I
Sludge Age 16 days
Hydraulic Residence Time 20 hrs
| F/M Ratio 0.113/day
Sludge Production 1,900 Ib/day
Aeration System: H
Aeration Period 12 hrs/day J
Peak Standard Oxygen Demand
(each basin) 640 Ib/hr
Air Delivery 2,600 scfm I
Blowers (No. and total power) 3-60 hp
I (2-Duty, 1-Standby)
TOWN OF PARADISE VI-35 2977-92-25
D6/25M92 Yolume 2 RPIE0-0



TABLE VI-21

SEQUENCING BATCH REACTOR
PRESENT WORTH ANALYSIS

1,863,000

38,000 | 10594 | 403,000
60,00 | 10594 | 636,000
Equipment Maintenance 10,500 | 10594 | 111,000 |

TOTAL PRESENT WORTH

3,013,000 I

level, a cost difference of 5% is suggestive but not necessarily conclusive as to
the best treatment alternative. A non-economic comparison of the two alternatives
for Paradise is therefore helpful in evaluating the best suited activated sludge
treatment system.

Some non-economic considerations for SBR versus oxidation ditch systems are
enumerated in Table VI-23. Sludge produced by oxidation ditches is somewhat
more stabilized than sludge produced by an SBR. The more stable sludge is less
odorous and may be more beneficial for disposal alternatives such as composting.
SBR operation is more flexible in terms of adaption to different treatment require-
ments and more efficient with respect to the number of pumps and other structural
components included in the design. However, SER’s require more complex
operating algorithms and therefore more operator attention for daily fluctuations
in wastewater volume or strength, The oxidation ditch considered for Paradise is
easily expanded by adding a concrete ring around the clarifier. The oxidation
ditch and the SBR use high efficiency diffused air aeration to conserve energy,
can be operated o provide nutrient removal, can be left unattended, and can be
designed to provide automatic process adjustment when unattended. Despite the
slightly higher cost, an oxidation ditch is recommended over an SBR because of
the system's proven technology, expandability, and reliability.

TOWN OF PARADISE V136 29TT-4L-25
0625192 Volume 2 RP180-0



TABLE VI-22

SUMMARY OF ACTIVATED SLUDGE OPTIONS

2,164,000

1,863,000

3,013,000

TABLE VI-23

COMPARISON OF OXIDATION DITCH
AND SEQUENCING BATCH REACTOR OPTIONS

_ﬂx.i:latinn Ditch
Advantages Proven technology Good settling sludge
Handles load fluctuations Large surface :u:a- for settling I
B Easily adapted for nutrient I
Well stabilized sludge removal
Easily Expanded I
Occasional sludge settling ﬂéﬂ‘ﬁ&%:ﬁ? = '
Disadvantages problem computer
| Load fluctuations may cause J
More equipment to maintain operational problems
Less stabilized sludge
New technology

TOWN OF PARADISE
06/25/92

V137
Volume 2

Scum removal problem I

2977-92-25
RP180-O



3. Natural Systems Treatment Options

Natural systems are wastewater treatment processes that utilize natural components to
achieve treatment with a minimum of external energy input. Natural systems are
usually less labor intensive than conventional treatment systems and are more
aesthetically pleasing. Many of the systems attract and support wildlife,

The types of natural systems evaluated for the Town of Paradise include free water
surface wetlands, overland flow, submerged bed wetlands, and a combined system of
overland flow and free water surface wetlands, A description of the treatment systems
and an assessment of their suitability for the Town of Paradise are presented in the

following paragraphs.

a.  Free Water Surface Wetlands

Free water surface wetlands are constructed wetlands designed to take advantage
of the water treatment functions of natural wetlands systems. In a free water
surface wetland, the water surface is above ground (as opposed to submerged bed
wetlands where the water surface is below ground) and thus exposed to
atmospheric conditions. The presence of a free water surface leads to improved
oxygen transfer and increases the habitat value of the system by attracting